Registration form

SURFACE WATER PRODUCTION
48 HOUR RUSH ORDER PROCESSING FEE ADDITIONAL $50.00

Start and Finish Dates:
You will have 90 days from this date in order to complete this course

List number of hours worked on assignment must match State Requirement.

Name Signature
| have read and understood the disclaimer notice on page 2. Digitally sign XXX

Address

City State Zip

Email Fax ( )

Phone:
Home ( ) Work ( )

Operator ID # Exp. Date

Please circle/check which certification you are applying the course CEU’s.
Water Treatment _ Water Distribution _ Other

Technical Learning College TLC PO Box 3060, Chino Valley, AZ 86323
Toll Free (866) 557-1746 Fax (928) 272-0747 info@tlch20.com

If you’ve paid on the Internet, please write your Customer#
[...]
risk of waterborne disease outbreaks. Treatment technologies such as filtration and
disinfection remove or inactivate microbiological contaminants.

A. True B. False

LT1FBR Required

241. The LT1FBR provisions does not apply to public water systems using surface water
or ground water under the direct influence of surface water systems.

A. True B. False

Turbidity

242. Which of the following must comply with specific combined filter effluent turbidity
requirements?

A. Watershed C. Conventional and Direct filtration systems

B. Disinfection profile D. None of the above

Disinfection Benchmarking

243. Public water systems will be required to develop a unless
they perform applicability monitoring which demonstrates their disinfection byproduct levels
are less than 80% of the maximum contaminant levels.

A. Disinfection profile C. Disinfection benchmark

B. Direct filtration system D. None of the above

244. According to the text, if a system considers making a significant change to their
disinfection practice they must develop a(n) and receive
State approval for implementing the change.

A. Disinfection profile C. Disinfection benchmark

B. Direct filtration systems D. None of the above

245. Which of the following that practice direct recycle, employ 20 or fewer filters to meet
production requirements during a selected month, and recycle spent filter backwash water,
thickener supernatant, and/or liquids from the dewatering process within the treatment
process must perform a one month, one-time recycle self-assessment?

A. Recycle systems C. Direct filtration systems

B. Conventional systems D. None of the above

(S) Means the answer can be plural or singular in nature

Surface Water Treatment Assignment 37 TLC © 1/15/2020 www.abctlc.com


http://www.abctlc.com

246. Which of the following will be required to return spent filter backwash water, thickener
supernatant, and liquids from the dewatering process prior to the point of primary coagulant
addition unless the State specifies an alternative location?

A. Recycle systems C. Direct filtration systems

B. Conventional systems D. None of the above

247. Which of the following recycling to the treatment process must provide detailed recycle
treatment information to the State, which may require that modifications to the recycle practice
be made?

A. Recycle systems C. Direct filtration systems

B. Conventional systems  D. None of the above

Filtration Process- Detailed

248. Removal of plays an important role in the natural treatment of groundwater as
it percolates through the soil.

A. Suspended solids by filtration C. Coagulation and flocculation processes

B. Serious problems in filter operation D. None of the above

249. According to the text, since surface water sources are subject to run-off and do not
undergo natural filtration, it must be filtered to?

A. Remove particles and impurities

B. Filtration process can be compared to a sieve or microstrainer

C. Suspended particles can easily pass

D. None of the above

250. Which of the following traps suspended material between the grains of filter media?
A. Remove particles and impurities

B. Filtration process can be compared to a sieve or microstrainer

C. Suspended particles can easily pass

D. None of the above

251. Which of the following will easily pass through the spaces between the grains of the filter
media, making straining the least important process in filtration?

A. Remove particles and impurities

B. Filtration process can be compared to a sieve or microstrainer

C. Suspended particles can easily pass

D. None of the above

252. Adsorption is the process of particles sticking onto the surface of the individual filter grains
or onto the previously deposited materials. The forces that attract and hold the particles to the
grains are the same as those that work in
A. Coagulation and flocculation C. Flocculation

B. Filter operation D. None of the above

253. Which of the following may occur in the filter bed will happen especially if coagulation and
flocculation of the water before filtration was not properly controlled?

A. Coagulation and flocculation C. Flocculation

B. Filter operation D. None of the above

Surface Water Treatment Assignment 38 TLC © 1/15/2020 www.abctlc.com


http://www.abctlc.com

Direct Filtration Plant vs. Conventional Plant

254. The primary difference between Direct Filtration Plant vs. Conventional Plant is that the
or step is omitted from the Direct Filtration plant.

A. Sedimentation process C. Fastrinse

B. Reconditioning cycle D. None of the above

Types of Filters

255. The oldest water filters developed were the slow sand filters, these have filter rates of
around 0.05 gpm/ft? of surface area. This type of filter requires large filter areas.

A. True B. False

256. What is the term for the mass of growing material that collects on the surface of the filter?
A. Schmutzdecke  C. Mud balls
B. Zoological growth D. None of the above

257. Most water filters are classified by filtration rate, type of , or type of
operation.
A. Schmutzdecke C. Filter media

B. Backwash capabilities D. None of the above

Rapid Sand Filters

258. Rapid sand filters can accommodate filter rates 40 times more than?
A. Fixed film C. Mixed media

B. Slow sand filters D. None of the above

259. Filters in large water treatment plants are usually constructed next to each other in a row,
allowing the piping from the Sedimentation basins to feed the filters from a central pipe gallery.
A. True B. False

Filter Sand
260. The filter sand used in rapid sand filters is normally play sand.
A. True B. False

261. In afilter the gravel supports the filter sand and is usually graded in three to five layers,
each generally 6-18 inches in thickness, depending on the type of underdrain used.
A. True B. False

262. Which of the following will contain 24-30 inches of sand, but some newer filters are

deeper?

A. Rapid sand filters C. Sedimentation basins

B. Slow rate filters D. None of the above

263. The coarser sand in the has larger voids that do not fill as easily.
A. Rapid filters C. Sedimentation basin

B. Backwash trough D. None of the above

Surface Water Treatment Assignment 39 TLC © 1/15/2020 www.abctlc.com


http://www.abctlc.com

False floor

264. The false floor design of a is used together with a porous
plate design or with screens that retain the sand when there is no undergravel layer.

A. Backwash system C. Filter underdrain

B. Leopold system D. None of the above

Filtration Processes

265. Conventional filtration success is due partially to the high quality raw water that
precedes filtration steps.

A. True B. False

High Rate Filters

266. Multi-media or mixed-media filters use three or four different materials, sand,
anthracite coal, and garnet.

A. True B. False

Pressure Sand Filters
267. Filtration rates are twice as good as gravity filters.
A. True B. False

Declining Rate

268. According to the text, which of the following methods of control is used where the largest
head loss occurs in the filtration process?

A. Declining Rate C. Fast sand

B. Gravity filters D. None of the above

Loss of Head Indicator

269. Which of the following is required to force the water through the filter?
A. Filter run C. Head loss

B. Force D. None of the above

In-line Turbidimeter

270. Continuous turbidity monitors provide information about when the filter is approaching
this point so that the operators can start the backwash before the turbidity is too great.

A. True B. False

Filtration Process

271. A rapid sand filter will have a flow of two-to-three gpm/square foot of filter area. The
high rate filter may have four-to-six gpm/square foot applied to the surface.

A. True B. False

Back Washing

272. A normal backwash rate is between 1.2 to 1.5 gpm per square foot of filter surface
area.

A. True B. False

Backwashing Process

273. The normal method for opening the filter backwash valve involves draining the water
level above the filter to a point six inches above the filter media.

A. True B. False

Surface Water Treatment Assignment 40 TLC © 1/15/2020 www.abctlc.com


http://www.abctlc.com

Disposal of Filter Backwash Water
274. Water from the filter backwash can be returned directly to the environment.
A. True B. False

Filter to Waste

275. When filtration is started after backwash, suspended material remains in the filter
media until the turbidity in the effluent meets standards. Depending on the type of filter, this
may last from 20-40 minutes.

A. True B. False

Filter Aids

276. Which of the following terms expresses that the polymer strengthens the bonds and
prevents the shearing forces in the filter from breaking the floc apart when used?

A. Filter media C. Filter aid

B. Lime D. None of the above

Advanced Water Treatment Section

277. Water contains of which impart a quality known as hardness?
A. TDS C. Various amounts of dissolved minerals
B. Conductivity D. None of the above

Occurrence of Hard Water

278. Which of the following is caused by soluble, divalent, metallic cations, (positive ions
having valence of 2)?

A. Hard water C. Carbonate hardness

B. Permanent hardness D. None of the above

Types of Hardness

279. Hardness can be categorized by either of two methods: calcium versus magnesium
hardness and?

A. Carbonate hardness C. Carbonate versus non-carbonate hardness

B. Temporary hardness D. None of the above

Carbonate-Noncarbonate Distinction
280. According to the text, the carbonate-noncarbonate distinction, is based on hardness

from either the bicarbonate salts of calcium or the involved in causing
water hardness.

A. CaCOs C. Normal salts of calcium and magnesium

B. Water hardness D. None of the above

281. Which of the following is a measure of calcium and magnesium salts other than
carbonate and bicarbonate salts?

A. Hardness ions C. Noncarbonate hardness

B. Permanent hardness D. None of the above

Nanofiltration

282. Nanofiltration (NF) process has been used primarily for water softening and reduction
of?

A. Process liquid C. Total dissolved solids (TDS)

B. Bacterial and protozoan life D. None of the above

Surface Water Treatment Assignment 41 TLC © 1/15/2020 www.abctlc.com


http://www.abctlc.com

Reverse Osmosis
283. RO membranes have very low MWC pore size that can reject ions at very high rates,

including?
A. Process liquid C. Bacterial and protozoan life
B. Chloride and sodium D. None of the above

Reverse Osmosis Process Section

284. Which of the following is determined by the total dissolved solids content of the saline
solution, or contaminated solution on one side of the membrane?

A. This pressure differential C. Higher molecular weights

B. Osmotic pressure D. None of the above

Water Laboratory Analysis Section

pH Testing Section

285. In chemistry, pH is a measure of the acidity or basicity of an aqueous solution.
Solutions with a pH greater than 7 are said to be acidic and solutions with a pH less than 7
are basic or alkaline.

A. True B. False

286. Mathematically, pH is the negative logarithm of the activity of the (solvated)
hydronium ion, more often expressed as the measure of the?

A. Electron concentration  C. Hydronium ion concentration

B. Alkalinity concentration D. None of the above

287. Alkalinity is the name given to the quantitative capacity of an aqueous solution to
neutralize an?

A. Acid C. Bond formation

B. Base D. None of the above

Disinfection Section

Chlorine’s Appearance and Odor

288. Chlorine is a greenish-yellow gas it will condense to an amber liquid at approximately
F or at high pressures.

A. -29.2 degrees C. 29 degrees

B. — 100 degrees D. None of the above

289. Prolonged exposures to chlorine gas may result in?
A. Moisture, steam, and water C. Olfactory fatigue
B. Odor thresholds D. None of the above

Chlorine Gas

Pathophysiology

290. The odor threshold for chlorine gas is approximately?

A. 0.3-0.5 parts per million (ppm) C. 3-5 parts per million (ppm)
B. 3 parts per million (ppm) D. None of the Above

Chlorination Chemistry

291. The hypochlorite ion is a much weaker disinfecting agent than Hypochlorous acid, about 100
times less effective.

A. True B. False

Surface Water Treatment Assignment 42 TLC © 1/15/2020 www.abctlc.com


http://www.abctlc.com

292. According to the text, pH and temperature affect the ratio of hypochlorous acid to

hypochlorite ions. As the temperature is decreased, the increases.
A. Reduction Ratio C. "CT" disinfection concept
B. Ratio of hypochlorous acid D. None of the above

293. Under normal water conditions, hypochlorous acid will also chemically react and break down
into the hypochlorite ion.
A. True B. False

294. Hypochlorous acid is a strong acid but a weak disinfecting agent. The amount of
hypochlorous acid depends on the pH and temperature of the water.
A. True B. False

Chlorine DDBP

295. These terms mean that chlorine is present as Cl, HOCI, and OCI is called ,
and that which is bound but still effective is

A. Free available chlorine and Total

B. Free and Residual

C. Free available chlorine and Combined Chlorine

D. None of the above

296. Chloramines are formed by reactions with?
A. Acid and Cl C. Folic Acid and CI2
B. Ammonia and Cl, D. None of the above

Types of Residual

297. Which of the following is all chlorine that is available for disinfection?
A. Chlorine residual C. Total chlorine

B. Chlorine demand D. None of the Above

Chlorine Exposure Limits
298. What is OSHA’s PEL?

A. 10 PPM C. 1,000 PPM

B. 1 PPM D. None of the above

299. Liquid chlorine is about times heavier than water

A. 15 C. 25

B. 10 D. None of the above

Ozone

300. When determining Ozone CT (contact time) values must be determined for the ozone basin
alone; an accurate must be obtained for the contact chamber, and residual levels.

A. Residual C. Contact time
B. T10 value D. None of the above

Surface Water Treatment Assignment 43 TLC © 1/15/2020 www.abctlc.com


http://www.abctlc.com

